
membranes

Article

LCA of a Membrane Bioreactor Compared to
Activated Sludge System for Municipal
Wastewater Treatment

Dimitra C. Banti 1 , Michail Tsangas 2,* , Petros Samaras 1 and Antonis Zorpas 2

1 Laboratory of Technologies of Environmental Protection and Utilization of Food By-Products,
Department of Food Science and Technology, International Hellenic University,
GR-57400 Thessaloniki, Greece; bantidim@gmail.com (D.C.B.); samaras@ihu.gr (P.S.)

2 Laboratory of Chemical Engineering and Engineering Sustainability, Faculty of Pure and Applied Sciences,
Environmental Conservation and Management, Open University of Cyprus, Latsia P.O. Box 12794,
Nicosia 2252, Cyprus; antonis.zorpas@ouc.ac.cy

* Correspondence: tsangasm@cytanet.com.cy

Received: 6 November 2020; Accepted: 11 December 2020; Published: 14 December 2020 ����������
�������

Abstract: Membrane bioreactor (MBR) systems are connected to several advantages compared to
the conventional activated sludge (CAS) units. This work aims to the examination of the life cycle
environmental impact of an MBR against a CAS unit when treating municipal wastewater with similar
influent loading (BOD = 400 mg/L) and giving similar high-quality effluent (BOD < 5 mg/L). The MBR
unit contained a denitrification, an aeration and a membrane tank, whereas the CAS unit included an
equalization, a denitrification, a nitrification, a sedimentation, a mixing, a flocculation tank and a drum
filter. Several impact categories factors were calculated by implementing the Life Cycle Assessment
(LCA) methodology, including acidification potential, eutrophication potential, global warming
potential (GWP), ozone depletion potential and photochemical ozone creation potential of the plants
throughout their life cycle. Real data from two wastewater treatment plants were used. The research
focused on two parameters which constitute the main differences between the two treatment plants:
The excess sludge removal life cycle contribution—where GWPMBR = 0.50 kg CO2-eq*FU−1 and
GWPCAS = 2.67 kg CO2-eq*FU−1 without sludge removal—and the wastewater treatment plant life
cycle contribution—where GWPMBR = 0.002 kg CO2-eq*FU−1 and GWPCAS = 0.14 kg CO2-eq*FU−1

without land area contribution. Finally, in all the examined cases the environmental superiority of the
MBR process was found.

Keywords: life cycle impact assessment; membrane bioreactor; conventional activated sludge;
municipal wastewater treatment; environmental impact

1. Introduction

Wastewater treatment plants protect the environment [1,2] by solving the major issue of pollution
caused by municipal and industrial wastewater. Since wastewater treatment processes constitute a
significant environmental issue and affect the quality of freshwater and human health, their role is
getting more and more important in the framework of Sustainable Development Goals [3]. Nevertheless,
their operation has often been connected to several environmental impacts throughout their life cycle,
such as emissions, soil and water pollution, and odor problems [4]. Energy consumption, use of
chemical substances, land use and sludge production are some of the aspects of the processes of
wastewater treatment plants that may harm the environment.

Membrane bioreactors (MBRs) embrace an advanced wastewater treatment process that has
been developed during last 20–30 years [5,6]. According to recent research [7,8], it has been found

Membranes 2020, 10, 421; doi:10.3390/membranes10120421 www.mdpi.com/journal/membranes

http://www.mdpi.com/journal/membranes
http://www.mdpi.com
https://orcid.org/0000-0001-5318-1974
https://orcid.org/0000-0003-2837-3274
https://orcid.org/0000-0002-4081-8590
https://orcid.org/0000-0002-8154-5656
http://dx.doi.org/10.3390/membranes10120421
http://www.mdpi.com/journal/membranes
https://www.mdpi.com/2077-0375/10/12/421?type=check_update&version=2


Membranes 2020, 10, 421 2 of 15

that more than 2500 MBR plants worldwide have been constructed since 2008, and they present an
annual growth rate equal to 10.5%. MBRs differ from the conventional activated sludge process as
they replace the secondary settling tank by a membrane filtration unit [9,10]. MBRs present several
distinct advantages compared to the conventional activated sludge process, like higher volumetric
loading, excellent effluent quality, good disinfection capability depending on the membranes pore size,
reduced footprint and sludge production, process flexibility towards influent changes and improved
nitrification [11]. Furthermore, wastewater treatment plants using this novel technology occupy much
smaller plot areas; they usually do not require additional chemicals in order to improve their efficiency
and operate under less sludge retention time [12,13].

Several impact analysis and environmental performance improvement methods have been
implemented to evaluate wastewater treatment processes, methods, systems, or plants until today.
For instance, a multi-step simulation-based methodology and a scenario-based optimization approach
were used to improve, through operational changes, the effluent quality and to reduce energy
consumption of the biggest wastewater treatment plant in Italy [14]. Furthermore, in another research
work a total environmental impact score was assessed to define the environmental impact of wastewater
discharge, by considering the volume of wastewater and the quality of main processes [15].

The evaluation of the environmental impacts throughout the life cycle of wastewater treatment
plants including MBR technology has been studied in several research papers [4,9,16–20]. LCA seems to
be an appropriate environmental assessment tool [21,22] that can also streamline the decision-making
process in the wastewater treatment industry [4] and be used to design and construct the most
appropriate wastewater treatment plants [20]. LCA has been implemented either to assess and
minimize the effects from wastewater treatment units [4,16] or even to evaluate how different weather
conditions, such as comparison of wet and dry weather, affect the treatment parameters, in order to
decide about the best configuration [23]. Moreover, comparison of alternative MBR configurations and
selection of the most effective [9] has been carried out by the quantitative definition of the resources
consumed and the estimation of the emissions produced during the construction, operation and
end-of-life demolition of an MBR pilot unit [11].

Moreover, LCA has been used to compare three different treatment processes in combination with
economic efficiency analysis, aiming to propose sludge-management alternatives in a large city [19].
The methodology has also been found appropriate for assessing the sustainability of wastewater
treatment plant design in decentralized systems located in rural areas [24]. The environmental
issues concerning the construction phase, by involving materials and transportation for civil works
undertaken, has also been analyzed by using LCA and the critical role of building materials to the
size of the impacts was highlighted [25]. Advanced wastewater treatment techniques for removal of
pharmaceuticals and personal care products have also been assessed and relevant recommendations
have been formed [26].

In several case studies of LCA of wastewater treatment plants, all stages of their life cycle
have been studied, including their construction, operation, and demolition. On the other hand,
several researches have been performed focusing only on the LCA of the process of wastewater
treatment plants. Smith et al. (2014) [27] evaluated an anaerobic membrane bioreactor (AnMBR)
technology in comparison with conventional wastewater energy recovery technologies, focusing only
on the process. Furthermore, Wang et al. (2012) [28] focused on the process, aiming to create an
evaluation scheme for choices of wastewater treatment processes that quantifies adverse environmental
effects as well as bioenergy and nutrient recovery indices. Other researchers investigated different
LCIA methods for a full-scale wastewater treatment plant focusing once again on the process [29].

There are several impact categories that have been used for LCA throughout the literature.
Although, the energy consumption has concerned most of the studies, some of them, also, has evaluated
greenhouse gas emissions, toxicity, and eutrophication [20]. Among the most-commonly calculated
impact categories for wastewater treatment LCA has, the global warming potential, the eutrophication
potential, the ozone depletion potential, the photochemical ozone creation potential, and the



Membranes 2020, 10, 421 3 of 15

acidification potential are included [4,9,11,18,24,30,31]. Finally, these categories cover almost the
whole range of environmental hazards that may be affected by the operation of wastewater processes,
systems, and plants.

Summarizing, MBRs constitute a highly novel technology that has been widely used for wastewater
treatment during last decades due to their various advantages. However, MBRs present a basic
drawback, the membrane fouling problem that results in increased energy consumption due to
the intense aeration of the membrane and consequently increased operating costs. On the other
hand, conventional activated sludge process is an old, thoroughly tested, and therefore reliable and
widely-used process. LCA method has been extensively used to improve wastewater treatment
performance of either MBRs or conventional activated sludge processing. However, up to date
limited studies have been conducted, focusing on the environmental impact comparison of the two
wastewater treatment methods, aiming to select the optimal one in terms of their environmental
footprint. This research work aims to address this issue, comparing the environmental impact of a
membrane bioreactor unit and a conventional activated sludge unit that treat municipal wastewater
of similar loading, giving simultaneously effluent of similar high quality. The research is further
focused on two parameters which constitute the main differences between the two treatment plants:
The production of excess sludge and the land area they occupy. The functional unit used in both cases
is 1 m3 of effluent (treated wastewater).

2. Materials and Methods

2.1. The LCA Methodology

LCA is an environmental analysis method that examines the total life cycle of a process, system or
product spotting their potential impacts to the environment [21,22]. It is standardized and addresses
the environmental aspects from the acquisition of the raw material, through production, use, end-of-life
treatment, recycling, and final disposal of a product [32]. According to ISO 14040:2006 [32,33], there are
four phases that should be followed for a study: (1) The goal and scope definition phase, where the
functional unit (FU), the system boundaries and the level of detail of the analysis are specified; (2) the life
cycle inventory (LCI) analysis phase, where the collection of the necessary data for the studied system
is performed; (3) the life cycle impact assessment phase (LCIA) that aims to gather information for LCI
results by assessing the impacts, to identify their environmental importance, and finally, (4) the life cycle
interpretation phase, during which the inventory and impact assessment phase results are recapped
and discussed and conclusions and recommendations are formed. The LCA tools are widely used
in wastewater treatment environmental analysis aiming to improve the environmental performance
of goods and services, including products belonging to the agri-food sector [21], quarries [34,35],
and finally they are considered as highly important tools for environmental impact assessment [36].

The present study follows the requirements of ISO 14040:2006 [32] methodology. Specifically,
the goal and scope definition phase is consisted of Sections 2.2 and 2.3, the LCI analysis phase is
consisted of Sections 3.1–3.3, the LCIA phase is presented in Sections 3.4 and 3.5 and the interpretation
phase is included in discussion (Section 4) as well as in conclusions (Section 5) of the paper.

2.2. Goals and Scope

The studied system covered all the wastewater treatment plant operation phases, i.e., influent
wastewater, treatment processes and effluent production, including by-products, such as the sludge
and membrane modules disposal. Energy consumption was also taken into consideration. An outline
of the system boundaries is presented in Figure 1.

The gas pollutants that can be released directly from the wastewater treatment processes were
not considered in the LCIA study. Gas pollutants are produced during the biological wastewater
degradation process and are calculated based on the load of influent and effluent wastewater (defined by
COD, TN, and SS concentrations) as well as the inflow and outflow rates, which are similar for both



Membranes 2020, 10, 421 4 of 15

units [37,38]. Therefore, the gas pollutants were considered to be similar for the two compared units
and therefore not taken into account.

Membranes 2020, 10, x FOR PEER REVIEW 4 of 16 

 

similar for both units [37,38]. Therefore, the gas pollutants were considered to be similar for the two 
compared units and therefore not taken into account. 

The main solid wastes of the two units, which constitute one of their basic differences, was the 
excess sludge that was equal to 14 m3/day for the membrane bioreactor unit and 29 m3/day for the 
conventional activated sludge unit. Therefore, the excess sludge was taken into account at the LCIA 
study considering that it was transported with truck to a landfill over a distance of about 35 km for 
both cases. Moreover, the membrane modules of the MBR unit were considered as solid wastes as 
their lifespan was 5 years. They also transported to the landfill with truck, taking into account that 
they were constructed from polyethylene and their weight was 150 kg per membrane module, i.e., 
450 kg for the 3 membranes used [39]. Regarding the equipment of the two units, such as stirrers and 
blowers, special attention was given to their proper maintenance and repair in case of damage and 
thus their average life span was contemplated to be greater than 20 years. Thus, they were not 
counted as solid wastes in the LCA study as they had a negligible effect on the final result. Other 
wastes, such as chemical packaging, were also considered that affect negligibly the overall 
environmental impact caused by each unit and therefore were not taken into account in the LCIA 
study. 

 
Figure 1. System boundaries. 

2.2.1. Functional Unit 

The functional units (FUs) reflect a marketable product. In order to ensure that the input and 
output data are normalized in a mathematically consistent way, the functional units or/and reference 
flows have to be measurable and clearly determined [40]. Several FUs may be used for a wastewater 
treatment LCA, e.g., influent generated by one person equivalent [18], one population equivalent [24] 
or a per day inflow quantity [16]. For similar LCA studies [11,19], 1 m3 of influent wastewater gave a 
satisfactory analysis base. Nevertheless, for this study, 1 m3 of effluent (treated wastewater) is suitable 
and practical to be selected as the FU. This measure facilitates the data collection as well as the 
inventory formation and was used for both plants’ analysis. 

2.2.2. Impact Categories 

Similar to other research practices [4,9,19,20,24] and aiming to cover all the potential impacts of 
the operation of the wastewater treatment units to the environment, including effects to soil, air, and 
water, five environmental impact categories were chosen to be calculated in the LCIA, for the two 
alternative units that were examined. These are the acidification potential (AP) measured in kgSO2-
eq_FU−1, the eutrophication potential (EP) in kg PO4-eq_FU−1, the global warming potential (100 

Figure 1. System boundaries.

The main solid wastes of the two units, which constitute one of their basic differences, was the
excess sludge that was equal to 14 m3/day for the membrane bioreactor unit and 29 m3/day for the
conventional activated sludge unit. Therefore, the excess sludge was taken into account at the LCIA
study considering that it was transported with truck to a landfill over a distance of about 35 km for
both cases. Moreover, the membrane modules of the MBR unit were considered as solid wastes as their
lifespan was 5 years. They also transported to the landfill with truck, taking into account that they
were constructed from polyethylene and their weight was 150 kg per membrane module, i.e., 450 kg
for the 3 membranes used [39]. Regarding the equipment of the two units, such as stirrers and blowers,
special attention was given to their proper maintenance and repair in case of damage and thus their
average life span was contemplated to be greater than 20 years. Thus, they were not counted as solid
wastes in the LCA study as they had a negligible effect on the final result. Other wastes, such as
chemical packaging, were also considered that affect negligibly the overall environmental impact
caused by each unit and therefore were not taken into account in the LCIA study.

2.2.1. Functional Unit

The functional units (FUs) reflect a marketable product. In order to ensure that the input and
output data are normalized in a mathematically consistent way, the functional units or/and reference
flows have to be measurable and clearly determined [40]. Several FUs may be used for a wastewater
treatment LCA, e.g., influent generated by one person equivalent [18], one population equivalent [24]
or a per day inflow quantity [16]. For similar LCA studies [11,19], 1 m3 of influent wastewater gave
a satisfactory analysis base. Nevertheless, for this study, 1 m3 of effluent (treated wastewater) is
suitable and practical to be selected as the FU. This measure facilitates the data collection as well as the
inventory formation and was used for both plants’ analysis.

2.2.2. Impact Categories

Similar to other research practices [4,9,19,20,24] and aiming to cover all the potential impacts
of the operation of the wastewater treatment units to the environment, including effects to soil, air,
and water, five environmental impact categories were chosen to be calculated in the LCIA, for the
two alternative units that were examined. These are the acidification potential (AP) measured in
kgSO2-eq_FU−1, the eutrophication potential (EP) in kg PO4-eq_FU−1, the global warming potential
(100 years) (GWP) in kg CO2-eq_FU−1, the ozone depletion potential (ODP) in kg CFC-11-eq_FU−1 and



Membranes 2020, 10, 421 5 of 15

the photochemical ozone creation potential (POCP) in kg C2H4-eq_FU−1. All of them were specified
according to the CML 2001 (April 2013 and January 2015 version) impact assessment method of the
Centre of Environmental Science of Leiden University [41].

2.2.3. Description of the Two Studied Wastewater Treatment Units

The LCA study was comparative between two separate wastewater treatment plants, the first
of which used the membrane bioreactor (MBR) technology and the second one the conventional
activated sludge process. Therefore, information and quantities for both units’ processes were collected
according to their regular operation, in order to prepare the Life Cycle Inventory. The two units are
shortly presented below.

The studied membrane bioreactor unit was located in North Greece and received municipal
wastewater with Qin = 528 m3/day, influent BOD (Biochemical Oxygen Demand) = 400 mg/L, influent TN
(Total Nitrogen) = 60 mg/L and influent SS (Suspended Solids) = 440 mg/L. Wastewater entered the
denitrification tank (V = 68 m3), where it was mixed with a stirrer, and an aeration tank followed,
of active volume 145 m3, where the wastewater was aerated by diffusers. After that, the wastewater
passed into a membrane tank of active volume 1050 m3 that contained 3 hydrophilic flat sheet
ultrafiltration membrane modules (Microdyn) with nominal pore size 0.04 µm. The mixed liquor of the
membrane tank was, also, aerated by diffusers. BOD and TN resulting from the permeate/effluent of
the membrane bioreactor was less than 5 mg/L, and SS was found less than 1 mg/L. Wastewater outflow
was equal to Qout = 528 m3/day. At the same time, part of the mixed liquor of the membrane tank was
recirculated to the denitrification tank while excess sludge was removed with Qsludge = 130 kg/day
that was transferred to a landfill.

The studied conventional unit with tertiary treatment was located in North Greece as well,
and received municipal wastewater with Qin = 528 m3/day, influent BOD = 400 mg/L, influent TN
(Total Nitrogen) = 60 mg/L and influent SS (Suspended Solids) = 440 mg/L, similar to the membrane
bioreactor unit. Firstly, the wastewater entered the equalization tank (V = 37 m3), where it was mixed
with a stirrer. The unit included a denitrification tank followed by a nitrification tank with total
working volume 650 m3, where the wastewater was mixed with a stirrer in the first tank and was
aerated by diffusers in the latter. After that, the wastewater passed into a secondary sedimentation
tank of 78.5 m3 active volume while tertiary treatment followed that was carried out in a system
included a mixing tank—where PAC and polyelectrolyte were added as flocculants—a flocculation
tank and a drum filter. In the mixing and flocculation tanks mixed liquor was stirred with stirrers.
The effluent of the conventional unit had the same high quality as the MBR unit. Specifically, BOD and
TN of the effluent was less than 5 mg/L and SS was found less than 1 mg/L. The outflow rate was
Qout = 499 m3/day. At the same time, part of the mixed liquor of the drum filter tank was recirculated
to the denitrification tank. Moreover, excess sludge was removed from the secondary sedimentation
tank with Qsludge = 269.3 kg/day and was transferred to a sanitary landfill.

2.3. Software

In order to carry out the LCA studies and the corresponding calculations, the open source and free
software openLCA (GreenDelta GmbH, Berlin, Germany), which was developed by GreenDelta [42]
was used. This software offers the possibility to import many free as well as commercial LCA databases
and Life Cycle Inventory Analysis (LCIA) methods, giving the ability to design a life cycle system by
connecting all LCI elements and to quantify the LCIA according to the method chosen.

3. Results

3.1. Systems Modelling

The system models, according to the LCA goal and scope of the units under comparison are
presented for the membrane bioreactor unit in Figure 2 and for the conventional activated sludge



Membranes 2020, 10, 421 6 of 15

unit in Figure 3. The two wastewater treatment units include a series of processes aiming to treat
wastewater of the same load giving an effluent, also, of similar clarity. As it is presented in Figures 2
and 3, the CAS unit follows a sequence of several processes in order to achieve the same high effluent
quality with the MBR unit. It is, also, observed that the sub-units of the CAS occupy much larger land
area compared to the MBR, while producing a large amount of excess sludge.

Membranes 2020, 10, x FOR PEER REVIEW 6 of 16 

 

wastewater of the same load giving an effluent, also, of similar clarity. As it is presented in Figures 2 
and 3, the CAS unit follows a sequence of several processes in order to achieve the same high effluent 
quality with the MBR unit. It is, also, observed that the sub-units of the CAS occupy much larger land 
area compared to the MBR, while producing a large amount of excess sludge. 

 

Figure 2. Membrane bioreactor unit system. 

 

Figure 3. Conventional activated sludge unit system. 

3.2. Life Cycle Inventory (LCI) 

LCI recorded input/output data regarding the system being studied [32]. For both examined 
units the inventory included all the input and output data recorded according to the daily operation 
of the units. Furthermore, all the materials used and required energy data per day among the lifetime 
of the units were included. Secondary data concerning the background system, e.g., electricity, 
chemical substances and transportation, were received from the LCI databases, EcoSpold 2 and 
product environmental footprints (PEF). In detail, electricity life cycle data were taken from PEF 
database for Electricity EU-28+3. Maintenance of the units was not included in the inventory, since 
there were not sufficient data available. Finally, Table 1 presents the analytical LCI of the membrane 
bioreactor unit, whereas Table 2 presents the LCI of the conventional activated sludge unit. 

Figure 2. Membrane bioreactor unit system.

Membranes 2020, 10, x FOR PEER REVIEW 6 of 16 

 

wastewater of the same load giving an effluent, also, of similar clarity. As it is presented in Figures 2 
and 3, the CAS unit follows a sequence of several processes in order to achieve the same high effluent 
quality with the MBR unit. It is, also, observed that the sub-units of the CAS occupy much larger land 
area compared to the MBR, while producing a large amount of excess sludge. 

 

Figure 2. Membrane bioreactor unit system. 

 

Figure 3. Conventional activated sludge unit system. 

3.2. Life Cycle Inventory (LCI) 

LCI recorded input/output data regarding the system being studied [32]. For both examined 
units the inventory included all the input and output data recorded according to the daily operation 
of the units. Furthermore, all the materials used and required energy data per day among the lifetime 
of the units were included. Secondary data concerning the background system, e.g., electricity, 
chemical substances and transportation, were received from the LCI databases, EcoSpold 2 and 
product environmental footprints (PEF). In detail, electricity life cycle data were taken from PEF 
database for Electricity EU-28+3. Maintenance of the units was not included in the inventory, since 
there were not sufficient data available. Finally, Table 1 presents the analytical LCI of the membrane 
bioreactor unit, whereas Table 2 presents the LCI of the conventional activated sludge unit. 

Figure 3. Conventional activated sludge unit system.

3.2. Life Cycle Inventory (LCI)

LCI recorded input/output data regarding the system being studied [32]. For both examined units
the inventory included all the input and output data recorded according to the daily operation of
the units. Furthermore, all the materials used and required energy data per day among the lifetime
of the units were included. Secondary data concerning the background system, e.g., electricity,
chemical substances and transportation, were received from the LCI databases, EcoSpold 2 and product
environmental footprints (PEF). In detail, electricity life cycle data were taken from PEF database for
Electricity EU-28+3. Maintenance of the units was not included in the inventory, since there were not
sufficient data available. Finally, Table 1 presents the analytical LCI of the membrane bioreactor unit,
whereas Table 2 presents the LCI of the conventional activated sludge unit.



Membranes 2020, 10, 421 7 of 15

Table 1. Membrane bioreactor unit life cycle inventory (LCI).

Element Input Output Quantity/Day Quantity /FU Unit Notes

Sewage Treatment Unit Capacity 1.9 × 108 L/year
(20 years lifetime) 5.21 × 105 1.01 × 10−7 items Ecospold 2

1/5 of conventional unit size
Wastewater Qin 528 m3/day 528 1.03 m3

Influent Pump Electricity 7.67 kW × 7.34 h/day 56.3 1.10 × 10−1 kWh
Denitrification Mixer Electricity 1.2 kW × 24 h/day 28.8 5.60 × 10−2 kWh

Aeration Blower Electricity 10 kW × 24 h/day 240 4.67 × 10−1 kWh
Membrane Blower Electricity 12 kW × 24 h/day 288 5.60 × 10−1 kWh

Membranes [39] 450 kg 0.25 4.80 × 10−4 Kg
Polyethylene instead of
Polyethersulfone (PES),

5 years lifetime
Sludge Circulation Pump

Electricity 4 kW × 24 h/day 96 1.87 × 10−1 kWh

Sludge Removal Pump
Electricity 0.25 kW × 6 h/day 1.5 2.92 × 10−3 kWh

Diffuse Pump Electricity 0.60 kW × 24 h/day 14.4 2.80 × 10−2 kWh
Q Sludge Out 14 m3/day 130 Kg/day 130 2.53 × 10−1 Kg To landfill

Sludge Transportation 35 Km × 14 m3/day 4550 8.85 Km Kg Lorry EURO6
10 tons

Treated Wastewater Qout 514 m3/day 514 1.00 m3



Membranes 2020, 10, 421 8 of 15

Table 2. Conventional activated sludge unit LCI.

Element Input Output Quantity/Day Quantity/FU Unit Notes

Sewage Treatment Unit Capacity 1.9 × 108 L/year
(20 years lifetime) 2.60 × 10−4 5.22 × 10−7 items EcoSpold 2

Wastewater Qin 528 m3/day 528 1.06 m3

Influent Pump Electricity 7.67 kW × 7.34 h/day 56.3 1.13 × 10−1 kWh
Equalization Tank Mixer Electricity 1.2 kW × 24 h/day 28.8 5.77 × 10−2 kWh

Denitrification Mixer Electricity 1.2 kW × 24 h/day 28.8 5.77 × 10−2 kWh
Nitrification Blowers Electricity 2 × 10 kW × 24 h/day 480 9.62 × 10−1 kWh
Sedimentation Bridge Electricity 0.75 kW × 24 h/day 18 3.61 × 10−2 kWh

Sludge Circulation Pump Electricity 4 kW × 24 h/day 96 1.92 × 10−1 kWh
Sludge Removal Pump Electricity 0.25 kW × 6 h/day 1.5 3.01 × 10−3 kWh

Q Sludge Out 269.3 Kg/day 269.3 5.40 × 10−1 Kg to landfill

Sludge Transportation 35 Km × 29 m3/day 9425.5 1.89 × 101 Km Kg Lorry EURO6
10 tons

PAC (flocculent) 90.6 kg/day 90.6 1.82 × 10−1 Kg EcoSpold 2
iron(II) chloride

Polyelectrolyte 0.966 kg/day 0.97 1.94 × 10−3 Kg EcoSpold 2
aluminium sulfate, powder

Mixer Electricity 0.41 kW × 24 h/day 9.84 1.97 × 10−2 kWh
Polyelectrolyte Pump Electricity 0.40 kW × 24 h/day 9.6 1.92 × 10−2 kWh

Flocculation Mixer Electricity 0.41 kW × 24 h/day 9.84 1.97 × 10−2 kWh
Drum Filter Electricity 0.50 kW × 6 h/day 3.0 6.01 × 10−3 kWh

Treated Wastewater Qout 499 m3/day 499 1.00 m3



Membranes 2020, 10, 421 9 of 15

3.3. Limitation of the Study and Data Quality

In-situ surveys were used for the collection of all the primary data used for the LCA for both units,
while secondary data were drawn from well-established LCI databases. The quality assessment of
the data for the LCI is presented in Table 3 according to the ecoinvent guidelines [43]. Five indicators
were used: Reliability, completeness, temporal correlation, geographical correlation, and further
technological correlation, characterized in five quality levels from one to five. The score of the highest
quality level is 1, where the data are specified for the particular case study, and for the lowest level is
five, where the data comes from unknown source or non-qualified estimation [43].

Table 3. LCI quality assessment.

Assessment Indicator
Indicator Score Table 10.4 [43]

Primary Data Secondary Data

Reliability 2 5

Completeness 1 3

Temporal Correlation 1 3

Geographical Correlation 1 4

Further Technological Correlation 1 4

Although the primary data acquired from the in-situ survey are of high quality, the secondary
data, mainly concerning the background systems, e.g., production of chemicals or membranes, could be
improved. In this case similar data were used, as no information, regarding the exact elements used,
were detected in the available databases or in local LCI.

3.4. Life Cycle Impact Analyses (LCIA)

The Life Cycle Impact categories for the two wastewater treatment plants have been calculated
using the openLCA software. The CML (baseline) [v4.4, January 2015] impact assessment method was
used and the size of the impacts of each category as calculated for both units are presented in Table 4.

Table 4. Life Cycle Inventory Analysis (LCIA) results.

Wastewater
Treatment Unit

AP
kg SO2-eq·FU−1

EP
kg PO4-eq·FU−1

GWP
kg CO2-eq·FU−1

ODP
kg CFC-11-eq·FU−1

POCP
kg C2H4-eq·FU−1

Membrane
Bioreactor 1.98 × 10−3 8.60 × 10−4 4.96 × 10−1 3.13 × 10−8 1.50 × 10−4

Convention
Activated Sludge 1.15 × 10−2 4.77 × 10−3 2.68 1.70 × 10−7 8.40 × 10−4

AP: Acidification Potential, EP: Eutrophication Potential, GWP: Global Warming Potential, ODP: Ozone Depletion
Potential, POCP: Photochemical Ozone Creation Potential.

The calculated Life Cycle Impacts (LCIA) results are, also, presented in Figure 4, comparing the
two wastewater treatment units.

3.5. Contribution Differences

Several elements, where the two wastewater treatment technologies under study differed
significantly, affected the impact categories size. Those included the use of chemicals, the use
of membranes, the size of the units and the daily produced sludge. As the use of membranes and
chemicals were not common elements for the two alternative processes, they were not further compared
in this study. Nevertheless, as the units’ size and sludge removal were common elements for the two
plants, their contribution to the LCIA was further compared. Therefore, Table 5 and Figure 5 presents
the LCIA of both units for the case where the contribution of the wastewater treatment plant, i.e.,
premises and land use, was not included.



Membranes 2020, 10, 421 10 of 15

Membranes 2020, 10, x FOR PEER REVIEW 10 of 16 

 

 
Figure 4. Comparative LCIA for the two units. 

3.5. Contribution Differences 

Several elements, where the two wastewater treatment technologies under study differed 
significantly, affected the impact categories size. Those included the use of chemicals, the use of 
membranes, the size of the units and the daily produced sludge. As the use of membranes and 
chemicals were not common elements for the two alternative processes, they were not further 
compared in this study. Nevertheless, as the units’ size and sludge removal were common elements 
for the two plants, their contribution to the LCIA was further compared. Therefore, Table 5 and 
Figure 5 presents the LCIA of both units for the case where the contribution of the wastewater 
treatment plant, i.e., premises and land use, was not included. 

Table 5. LCIA with no wastewater treatment plant life cycle contribution. 

Wastewater Treatment 
Unit 

AP 
kg SO2-
eq∙FU−1 

EP 
kg PO4-
eq∙FU−1 

GWP 
kg CO2-
eq∙FU−1 

ODP 
kg CFC-11-

eq∙FU−1 

POCP 
kg C2H4-
eq∙FU−1 

Membrane Bioreactor 6.23 × 10−6 1.94 × 10−6 2.35 × 10−3 3.65 × 10−10 3.83 × 10−7 
Convention Activated 

Sludge 1.32 × 10−3 3.40 × 10−4 1.38 × 10−1 1.12 × 10−8 5.62 × 10−5 

0%

10%

20%

30%

40%

50%

60%

70%

80%

90%

100%

kg SO2-eq∙ FU-1 kg PO4-eq∙ FU-1 kg CO2-eq∙ FU-1 kg CFC-11-eq∙ FU-1 kg C2H4-eq∙ FU-1

AP EP GWP ODP POCP

Membrane Bioreactor Convention Activated Sludge

Figure 4. Comparative LCIA for the two units.

Table 5. LCIA with no wastewater treatment plant life cycle contribution.

Wastewater
Treatment Unit

AP
kg SO2-eq·FU−1

EP
kg PO4-eq·FU−1

GWP
kg CO2-eq·FU−1

ODP
kg CFC-11-eq·FU−1

POCP
kg C2H4-eq·FU−1

Membrane
Bioreactor 6.23 × 10−6 1.94 × 10−6 2.35 × 10−3 3.65 × 10−10 3.83 × 10−7

Convention
Activated Sludge 1.32 × 10−3 3.40 × 10−4 1.38 × 10−1 1.12 × 10−8 5.62 × 10−5

Membranes 2020, 10, x FOR PEER REVIEW 11 of 16 

 

 

Figure 5. Comparison of the LCIA for the two units with no plant contribution. 

Table 6 presents the LCIA of both units with wastewater treatment plant contribution but 
without the contribution of the sludge transportation and disposal to landfill. Subsequently, Figure 
6 shows the comparison of the impact categories size for this case. 

Table 6. LCIA with no sludge removal life cycle contribution. 

Wastewater Treatment 
Unit 

AP 
kg SO2-
eq∙FU−1 

EP 
kg PO4-
eq∙FU−1 

GWP 
kg CO2-
eq∙FU−1 

ODP 
kg CFC-11-

eq∙FU−1 

POCP 
kg C2H4-
eq∙FU−1 

Membrane Bioreactor 1.98 × 10−3 8.60 × 10−4 4.96 × 10−1 3.13 × 10−8 1.50 × 10−4 
Convention Activated 

Sludge 1.15 × 10−2 4.77 × 10−3 2.67 1.70 × 10−7 8.40 × 10−4 

 

Figure 6. Comparison of LCIA for the two units with no sludge removal contribution. 

0%

10%

20%

30%

40%

50%

60%

70%

80%

90%

100%

kg SO2-eq∙ FU-1 kg PO4-eq∙ FU-1 kg CO2-eq∙ FU-1 kg CFC-11-eq∙ FU-1 kg C2H4-eq∙ FU-1

AP EP GWP ODP POCP

Membrane Bioreactor Convention Activated Sludge

0%

10%

20%

30%

40%

50%

60%

70%

80%

90%

100%

kg SO2-eq∙ FU-1 kg PO4-eq∙ FU-1 kg CO2-eq∙ FU-1 kg CFC-11-eq∙ FU-1 kg C2H4-eq∙ FU-1

AP EP GWP ODP POCP

Membrane Bioreactor Convention Activated Sludge

Figure 5. Comparison of the LCIA for the two units with no plant contribution.

Table 6 presents the LCIA of both units with wastewater treatment plant contribution but without
the contribution of the sludge transportation and disposal to landfill. Subsequently, Figure 6 shows the
comparison of the impact categories size for this case.



Membranes 2020, 10, 421 11 of 15

Table 6. LCIA with no sludge removal life cycle contribution.

Wastewater
Treatment Unit

AP
kg SO2-eq·FU−1

EP
kg PO4-eq·FU−1

GWP
kg CO2-eq·FU−1

ODP
kg CFC-11-eq·FU−1

POCP
kg C2H4-eq·FU−1

Membrane
Bioreactor 1.98 × 10−3 8.60 × 10−4 4.96 × 10−1 3.13 × 10−8 1.50 × 10−4

Convention
Activated Sludge 1.15 × 10−2 4.77 × 10−3 2.67 1.70 × 10−7 8.40 × 10−4

Membranes 2020, 10, x FOR PEER REVIEW 11 of 16 

 

 

Figure 5. Comparison of the LCIA for the two units with no plant contribution. 

Table 6 presents the LCIA of both units with wastewater treatment plant contribution but 
without the contribution of the sludge transportation and disposal to landfill. Subsequently, Figure 
6 shows the comparison of the impact categories size for this case. 

Table 6. LCIA with no sludge removal life cycle contribution. 

Wastewater Treatment 
Unit 

AP 
kg SO2-
eq∙FU−1 

EP 
kg PO4-
eq∙FU−1 

GWP 
kg CO2-
eq∙FU−1 

ODP 
kg CFC-11-

eq∙FU−1 

POCP 
kg C2H4-
eq∙FU−1 

Membrane Bioreactor 1.98 × 10−3 8.60 × 10−4 4.96 × 10−1 3.13 × 10−8 1.50 × 10−4 
Convention Activated 

Sludge 1.15 × 10−2 4.77 × 10−3 2.67 1.70 × 10−7 8.40 × 10−4 

 

Figure 6. Comparison of LCIA for the two units with no sludge removal contribution. 

0%

10%

20%

30%

40%

50%

60%

70%

80%

90%

100%

kg SO2-eq∙ FU-1 kg PO4-eq∙ FU-1 kg CO2-eq∙ FU-1 kg CFC-11-eq∙ FU-1 kg C2H4-eq∙ FU-1

AP EP GWP ODP POCP

Membrane Bioreactor Convention Activated Sludge

0%

10%

20%

30%

40%

50%

60%

70%

80%

90%

100%

kg SO2-eq∙ FU-1 kg PO4-eq∙ FU-1 kg CO2-eq∙ FU-1 kg CFC-11-eq∙ FU-1 kg C2H4-eq∙ FU-1

AP EP GWP ODP POCP

Membrane Bioreactor Convention Activated Sludge

Figure 6. Comparison of LCIA for the two units with no sludge removal contribution.

4. Discussion

Limited LCA studies are available with similar goals and scope including the specific FU of
the present one, of 1 m3 effluent wastewater. Nevertheless, analysis regarding 1 m3 of influent
wastewater [11,19] are available. According to [11], a different LCIA method was used and it was
found, for example, that 4.65 kg CO2-eq/m3 were produced for every FU treated by a pilot MBR unit,
a number that differs significantly from 0.496 kg CO2-eq/m3 per FU calculated by the present study.
This could be explained either by the different method used or because the present study is for a unit in
operation. On the other hand, the results of [19] cannot be comparable with the current study, since a
different approach was implemented. Studies for other FUs are difficult to be compared or used for
validation of the current results and therefore, the results of this study are solely interpreted.

Regarding the quality of the secondary data used for this study, the following are worth
commenting on, as some elements of the LCI data came from two different databases. According to the
ecoinvent guidelines and especially Indicator Score Table 10.4 [43], the reliability of the secondary data
matched to the lowest quality, because they were considered as a non-qualified estimate. Moreover,
since there were no available data for some elements, such as the polyethersulfone membrane module,
some of them were replaced with similar elements, for example with polyethylene membrane module,
as presented in the LCI tables. Moreover, data for Greece, where the units under study operate, were also
not available, so data from Europe were used, and therefore the geographical correlation was assessed
with the second lowest score, i.e., for slightly similar production conditions. Further technological
correlation indicator was assessed with the same low score, as data on related process or material
were used. Their completeness as well as their temporal correlation were assessed with the medium
score. The first because only representative data were used and the latter because the time period of
the data was unknown, but for sure it was less than 10 years. In any case, an uncertainty analysis



Membranes 2020, 10, 421 12 of 15

would better present the data quality, but some prices are required, which due to their unavailability
will be estimated approximately, without giving any substantial advantage to the final conclusion.

It is established that the membrane bioreactor wastewater treatment technology has various
advantages over the conventional activated sludge process [9,11]. However, MBRs consume more
energy and therefore they have increased operating costs due to the membrane fouling problem [12,13].
However, there is insufficient data regarding their environmental impact, an issue that is investigated
in this research work. Therefore, according to the abovementioned LCI and LCIA results (Table 4,
Figure 4), MBR’s environmental impact was significantly lower than that of the conventional method.
A result attributed to the fact that, according to the inventory analysis, besides no chemicals were used
in the MBR case, significantly smaller plot area required, including premises and land area, as well
as less sludge—entailing handling and disposal—was produced, as it is, also, presented in Figures 2
and 3. These advantages of the MBR unit fully justify its better environmental impact compared to the
conventional wastewater treatment unit.

It is worth noting that this work did not study the comparison of energy consumption between
the two units but only their environmental impact during their operation. The higher environmental
impact of the CAS unit compared to the MBR is largely attributed to the fact that in this study there
is not a comparison of an MBR unit with a simple CAS unit consisting of an aeration tank and a
sedimentation tank. Instead, the CAS unit includes a sequence of processes, such as equalization,
denitrification, nitrification, sedimentation, chemical mixing, flocculation, and drum filter aiming to
achieve similar high-quality effluent with the MBR unit. Each of these sub-processes burdens further
the environment during its operation, for example consuming further energy for the operation of the
mixers and the blowers that operate 24 h per day or/and with chemicals addition. For all these reasons,
it is concluded that CAS puts more strain on the environment during its operation comparing to the
MBR, trying to achieve similar high effluent quality.

According to [41], the major acidifying pollutants for AP impact category are SO2, NOx, and NHx.
For EP, the excessively high environmental levels of macronutrients like nitrogen (N) and phosphorus
(P) are significant. For ODP, major issue represents the emissions of CFC and Halon. Moreover,
among others, toluene, trans–2-Butene, trans–2-Hexene, and trans–2-Pentene are important for POCP.
GWP is depended on GHG emissions to the air throughout the full process. Based on the LCIA results,
it seems that these impact contributors were produced in greater quantities by the traditional activated
sludge technology during the life cycle of the units under study.

The results presented in Tables 5 and 6 and the relevant Figures 5 and 6 are crucial for the
comparison of the environmental impact of the two processes. Since a major advantage of MBR units
was the smaller required plant, as it can be concluded by the large number of processes required by
the CAS (Figures 2 and 3), this could be deemed to be one of the main factor that affect the size of
the environmental impacts. Nevertheless, when the wastewater treatment plants life cycle for both
cases was excluded, the LCIA showed that the membrane bioreactor unit had better environmental
performance once again, as it is presented in Table 5 and Figure 5. Moreover, taking into consideration
that the membrane bioreactor technology produced less sludge for the same influent load, a question
was raised, related to the potential of this advantage for affecting the impacts size. The results of the
LCIA for the two units excluding the sludge removal process in both cases (Table 6 and Figure 6),
showed that the conventional unit’s impact was still worse than the MBR’s. These observations could
be interpreted that the use of MBR process itself is still more environmentally friendly compared to the
conventional one, when they treat municipal wastewater of similar loading and they achieve similar
high-quality effluent. Furthermore, another factor that may aggravate the environmental impact of the
MBR unit, which is the life cycle of the membranes themselves, according to all the above mentioned
LCIA results seems not to affect the MBR’s environmental superiority.

Consequently, the membrane bioreactor technology has to be further promoted, as besides their
obvious advantages, according to this study their environmental impacts were, also, significantly smaller.
The only aspect that was emerged by LCI for MBRs and seems that can be further improved is the



Membranes 2020, 10, 421 13 of 15

handling of the membranes throughout their life cycle, including raw material use, manufacturing and
disposal after the end of their life cycle.

5. Conclusions

Membrane bioreactors constitute a novel wastewater treatment technology, connected to several
advantages compared to the conventional activated sludge process. However, they consume more
energy and therefore they have increased operating costs due to the membrane fouling problem.
This research work investigated the comparative environmental impact of the two processes for which
incomplete data is available. A comparative LCIA study of two alternative plants, a membrane
bioreactor unit and a conventional activated sludge unit, with same influent loading, in the form of
BOD, TN, and SS, was performed and similar high-quality effluent, calculating five impact categories.
AP, EP, GWP, ODP, and POCP were measured and it was found that they were significantly lower
for the MBR unit. Moreover, excluding elements that was assumed to give significant advantage
to the environmental impact of the MBR technology, such as land area and premises, and excess
sludge production, from the LCIA, it was found once again that the MBR process itself was more
environmental-friendly. Therefore, by this point of view their application is highly suggested instead
of the use of the conventional activated sludge method.

Author Contributions: Conceptualization, P.S. and A.Z.; Data curation, D.C.B. and P.S.; Methodology, M.T. and
A.Z.; Writing—original draft, D.C.B. and M.T.; Writing—review and editing, D.C.B., M.T., and A.Z. All authors
have read and agreed to the published version of the manuscript.

Funding: This research was funded by the European Union and Greek national funds through the Operational
Program Competitiveness, Entrepreneurship and Innovation, under the call RESEARCH–CREATE–INNOVATE
(project code: T1EDK-04370, Reduction of membrane fouling in membrane bioreactors by controlled growth of
filamentous microorganisms, FILLAMENTMBR).

Conflicts of Interest: The authors declare no conflict of interest.

References

1. Zorpas, A.A.; Coumi, C.; Drtil, M.; Voukalli, I. Municipal sewage sludge characteristics and waste water
treatment plant effectiveness under warm climate conditions. Desalin. Water Treat. 2011, 36, 319–333.
[CrossRef]

2. Zorpas, A.A.; Coumi, C.; Drtil, M.; Voukalli, I.; Samaras, P. Operation description and physicochemical
characteristics of influent, effluent and the tertiary treatment from a sewage treatment plant of the Eastern
Region of Cyprus under warm climates. Desalin. Water Treat. 2010, 22, 244–257. [CrossRef]

3. Malik, O.A.; Hsu, A.; Johnson, L.A.; de Sherbinin, A. A global indicator of wastewater treatment to inform
the Sustainable Development Goals (SDGs). Environ. Sci. Policy 2015, 48, 172–185. [CrossRef]

4. Tabesh, M.; Feizee Masooleh, M.; Roghani, B.; Motevallian, S.S. Life-Cycle Assessment (LCA) of Wastewater
Treatment Plants: A Case Study of Tehran, Iran. Int. J. Civ. Eng. 2019, 17, 1155–1169. [CrossRef]

5. Banti, D.; Mitrakas, M.; Fytianos, G.; Tsali, A.; Samaras, P. Combined Effect of Colloids and SMP on Membrane
Fouling in MBRs. Membranes 2020, 10, 118. [CrossRef]

6. Banti, D.; Tsali, A.; Mitrakas, M.; Samaras, P. The dissolved oxygen effect on the controlled growth of
filamentous microorganisms in membrane bioreactors. Environ. Sci. Proc. 2020, 2, 39. [CrossRef]

7. Lin, H.; Zhang, M.; Wang, F.; Meng, F.; Liao, B.Q.; Hong, H.; Gao, W. A critical review of extracellular
polymeric substances (EPSs) in membrane bioreactors: Characteristics, roles in membrane fouling and
control strategies. J. Membr. Sci. 2014, 460, 110–125. [CrossRef]

8. Krzeminski, P.; Leverette, L.; Malamis, S.; Katsou, E. Membrane bioreactors—A review on recent developments
in energy reduction, fouling control, novel configurations, LCA and market prospects. J. Membr. Sci. 2017,
527, 207–227. [CrossRef]

9. Rodriguez-Garcia, G.; Hospido, F.; Alfonsin, C.; Omil, F.; Moreira, M.T.; Feijoo, G. LCA of membrane
biorreactors for wastewater treatment. In Proceedings of the 6th International Conference on Life Cycle
Management, Gothenburg, Sweden, 25–28 August 2013.

http://dx.doi.org/10.5004/dwt.2011.2773
http://dx.doi.org/10.5004/dwt.2010.1803
http://dx.doi.org/10.1016/j.envsci.2015.01.005
http://dx.doi.org/10.1007/s40999-018-0375-z
http://dx.doi.org/10.3390/membranes10060118
http://dx.doi.org/10.3390/environsciproc2020002039
http://dx.doi.org/10.1016/j.memsci.2014.02.034
http://dx.doi.org/10.1016/j.memsci.2016.12.010


Membranes 2020, 10, 421 14 of 15

10. Zorpas, A.A. Chemical oxidation and Membrane Bioreactor for the treatment of Household heating
wastewater. Desalin. Water Treat. 2013, 51, 6952–6960. [CrossRef]

11. Ioannou-Ttofa, L.; Foteinis, S.; Chatzisymeon, E.; Fatta-Kassinos, D. The environmental footprint of a
membrane bioreactor treatment process through Life Cycle Analysis. Sci. Total Environ. 2016, 568, 306–318.
[CrossRef]

12. Banti, D.C.; Karayannakidis, P.D.; Samaras, P.; Mitrakas, M.G. An innovative bioreactor set-up that reduces
membrane fouling by adjusting the filamentous bacterial population. J. Membr. Sci. 2017, 542, 430–438.
[CrossRef]

13. Banti, D.C.; Samaras, P.; Tsioptsias, C.; Zouboulis, A.; Mitrakas, M. Mechanism of SMP aggregation within
the pores of hydrophilic and hydrophobic MBR membranes and aggregates detachment. Sep. Purif. Technol.
2018, 202, 119–129. [CrossRef]

14. Borzooei, S.; Campo, G.; Cerutti, A.; Meucci, L.; Panepinto, D.; Ravina, M.; Riggio, V.; Ruffino, B.; Scibilia, G.;
Zanetti, M. Optimization of the wastewater treatment plant: From energy saving to environmental impact
mitigation. Sci. Total Environ. 2019, 691, 1182–1189. [CrossRef] [PubMed]

15. Sun, W.; Xu, X.; Lv, Z.; Mao, H.; Wu, J. Environmental impact assessment of wastewater discharge with
multi-pollutants from iron and steel industry. J. Environ. Manag. 2019, 245, 210–215. [CrossRef]

16. Raghuvanshi, S.; Bhakar, V.; Sowmya, C.; Sangwan, K.S. Waste Water Treatment Plant Life Cycle Assessment:
Treatment Process to Reuse of Water. Procedia CIRP 2017, 61, 761–766. [CrossRef]

17. Santucci, G.; Martinez, C.; Vlad-Câlcic, D. The sensing enterprise. In Proceedings of the FInES Workshop in
Aalborg, Aalborg, Denmark, 7–11 May 2012; pp. 1–14.

18. McNamara, G.; Fitzsimons, L.; Horrigan, M.; Phelan, T.; Delaure, Y.; Corcoran, B.; Doherty, E.; Clifford, E.
Life cycle assessment of wastewater treatment plants in Ireland. J. Sustain. Dev. Energy Water Environ. Syst.
2016, 4, 216–233. [CrossRef]

19. Piao, W.; Kim, Y.; Kim, H.; Kim, M.; Kim, C. Life cycle assessment and economic efficiency analysis of
integrated management of wastewater treatment plants. J. Clean. Prod. 2016, 113, 325–337. [CrossRef]

20. Buyukkamaci, N. Life Cycle Assessment Applications in Wastewater Treatment. J. Pollut. Eff. Control 2013,
1, 10–11. [CrossRef]

21. Tsangas, M.; Gavriel, I.; Doula, M.; Xeni, F.; Zorpas, A.A. Life Cycle Analysis in the Framework of Agricultural
Strategic Development Planning in the Balkan Region. Sustainability 2020, 12, 1813. [CrossRef]

22. Zorpas, A.A. Strategy development in the framework of waste management. Sci. Total Environ. 2020,
716, 137088. [CrossRef]

23. Rashid, S.S.; Liu, Y.Q. Assessing environmental impacts of large centralized wastewater treatment plants
with combined or separate sewer systems in dry/wet seasons by using LCA. Environ. Sci. Pollut. Res. 2020,
27, 15674–15690. [CrossRef]

24. Machado, A.P.; Urbano, L.; Brito, A.G.; Janknecht, P.; Salas, J.J.; Nogueira, R. Life cycle assessment of
wastewater treatment options for small and decentralized communities. Water Sci. Technol. 2007, 56, 15–22.
[CrossRef] [PubMed]

25. Nguyen, T.K.L.; Ngo, H.H.; Guo, W.; Chang, S.W.; Nguyen, D.D.; Nguyen, T.V.; Nghiem, D.L. Contribution of
the construction phase to environmental impacts of the wastewater treatment plant. Sci. Total Environ. 2020,
743, 140658. [CrossRef]

26. Zepon Tarpani, R.R.; Azapagic, A. Life cycle environmental impacts of advanced wastewater treatment
techniques for removal of pharmaceuticals and personal care products (PPCPs). J. Environ. Manag. 2018,
215, 258–272. [CrossRef] [PubMed]

27. Smith, A.L.; Stadler, L.B.; Cao, L.; Love, N.G.; Raskin, L.; Skerlos, S.J. Navigating wastewater energy recovery
strategies: A life cycle comparison of anaerobic membrane bioreactor and conventional treatment systems
with anaerobic digestion. Environ. Sci. Technol. 2014, 48, 5972–5981. [CrossRef] [PubMed]

28. Wang, X.; Liu, J.; Ren, N.Q.; Yu, H.Q.; Lee, D.J.; Guo, X. Assessment of multiple sustainability demands for
wastewater treatment alternatives: A refined evaluation scheme and case study. Environ. Sci. Technol. 2012,
46, 5542–5549. [CrossRef] [PubMed]

29. Renou, S.; Thomas, J.S.; Aoustin, E.; Pons, M.N. Influence of impact assessment methods in wastewater
treatment LCA. J. Clean. Prod. 2008, 16, 1098–1105. [CrossRef]

http://dx.doi.org/10.1080/19443994.2013.794575
http://dx.doi.org/10.1016/j.scitotenv.2016.06.032
http://dx.doi.org/10.1016/j.memsci.2017.08.034
http://dx.doi.org/10.1016/j.seppur.2018.03.045
http://dx.doi.org/10.1016/j.scitotenv.2019.07.241
http://www.ncbi.nlm.nih.gov/pubmed/31466200
http://dx.doi.org/10.1016/j.jenvman.2019.05.081
http://dx.doi.org/10.1016/j.procir.2016.11.170
http://dx.doi.org/10.13044/j.sdewes.2016.04.0018
http://dx.doi.org/10.1016/j.jclepro.2015.11.012
http://dx.doi.org/10.4172/2375-4397.1000104
http://dx.doi.org/10.3390/su12051813
http://dx.doi.org/10.1016/j.scitotenv.2020.137088
http://dx.doi.org/10.1007/s11356-020-08038-2
http://dx.doi.org/10.2166/wst.2007.497
http://www.ncbi.nlm.nih.gov/pubmed/17802833
http://dx.doi.org/10.1016/j.scitotenv.2020.140658
http://dx.doi.org/10.1016/j.jenvman.2018.03.047
http://www.ncbi.nlm.nih.gov/pubmed/29573676
http://dx.doi.org/10.1021/es5006169
http://www.ncbi.nlm.nih.gov/pubmed/24742289
http://dx.doi.org/10.1021/es300761x
http://www.ncbi.nlm.nih.gov/pubmed/22530769
http://dx.doi.org/10.1016/j.jclepro.2007.06.003


Membranes 2020, 10, 421 15 of 15

30. Fang, L.L.; Valverde-Pérez, B.; Damgaard, A.; Plósz, B.G.; Rygaard, M. Life cycle assessment as development
and decision support tool for wastewater resource recovery technology. Water Res. 2016, 88, 538–549.
[CrossRef]

31. Li, Y.; Luo, X.; Huang, X.; Wang, D.; Zhang, W. Life Cycle Assessment of a municipal wastewater treatment
plant: A case study in Suzhou, China. J. Clean. Prod. 2013, 57, 221–227. [CrossRef]

32. International Organization for Standardization. ISO 14040: Environmental Management–Life Cycle
Assessment—Principles and Framework; International Organization for Standardization: Geneva, Switzerland, 2006.

33. Arzoumanidis, I.; Salomone, R.; Petti, L.; Mondello, G.; Raggi, A. Is there a simplified LCA tool suitable for
the agri-food industry? An assessment of selected tools. J. Clean. Prod. 2017, 149, 406–425. [CrossRef]

34. Goudouva, G.; Loizia, P.; Inglezakis, V.; Zorpas, A.A. Quarries environmental footprint in the framework of
sustainable development: The case study of Milos island. Desalin. Water Treat. 2018, 133, 307–314. [CrossRef]

35. Goudouva, G.T.; Zorpas, A.A. Water footprint determination by quarry operation in island regions.
Desalin. Water Treat. 2017, 86, 271–276. [CrossRef]

36. Chen, Z.; Huang, L. Application review of LCA (Life Cycle Assessment) in circular economy: From the
perspective of PSS (Product Service System). Procedia CIRP 2019, 83, 210–217. [CrossRef]

37. Monteith, H.D.; Sahely, H.R.; MacLean, H.L.; Bagley, D.M. A Rational Procedure for Estimation of
Greenhouse-Gas Emissions from Municipal Wastewater Treatment Plants. Water Environ. Res. 2005,
77, 390–403. [CrossRef]

38. Parravicini, V.; Svardal, K.; Krampe, J. Greenhouse Gas Emissions from Wastewater Treatment Plants.
Energy Procedia 2016, 97, 246–253. [CrossRef]

39. Microdyn-Nadir. Product Specification—MICRODYN BIO-CEL®52F-C26-UP150; Microdyn-Nadir: Wiesbaden,
Germany, 2020; Volume 1, pp. 4–5.

40. International Organization for Standardization (ISO). International Standard ISO 14044 Environmental
Management—Life Cycle Assessment—Requirements and Guidelines Management; International Organization for
Standardization: Geneva, Switzerland, 2006.

41. Guinée, J. Handbook on Life Cycle Assessment—Operational Guide to the ISO Standards;
Kluwer Academic Publishers: Dordrecht, The Netherlands, 2001.

42. GreenDelta Software. Available online: https://www.greendelta.com/software/ (accessed on 20 June 2018).
43. Weidema, B.P.; Bauer, C.; Hischier, R.; Mutel, C.; Nemecek, T.; Reinhard, J.; Vadenbo, C.O.; Wernet, G.

Overview and Methodology. Data Quality Guideline for the Ecoinvent Database Version 3; Swiss Centre for Life
Cycle Inventories: St. Gallen, Switzerland, 2013.

Publisher’s Note: MDPI stays neutral with regard to jurisdictional claims in published maps and institutional
affiliations.

© 2020 by the authors. Licensee MDPI, Basel, Switzerland. This article is an open access
article distributed under the terms and conditions of the Creative Commons Attribution
(CC BY) license (http://creativecommons.org/licenses/by/4.0/).

http://dx.doi.org/10.1016/j.watres.2015.10.016
http://dx.doi.org/10.1016/j.jclepro.2013.05.035
http://dx.doi.org/10.1016/j.jclepro.2017.02.059
http://dx.doi.org/10.5004/dwt.2018.23087
http://dx.doi.org/10.5004/dwt.2017.20814
http://dx.doi.org/10.1016/j.procir.2019.04.141
http://dx.doi.org/10.1002/j.1554-7531.2005.tb00298.x
http://dx.doi.org/10.1016/j.egypro.2016.10.067
https://www.greendelta.com/software/
http://creativecommons.org/
http://creativecommons.org/licenses/by/4.0/.

	Introduction 
	Materials and Methods 
	The LCA Methodology 
	Goals and Scope 
	Functional Unit 
	Impact Categories 
	Description of the Two Studied Wastewater Treatment Units 

	Software 

	Results 
	Systems Modelling 
	Life Cycle Inventory (LCI) 
	Limitation of the Study and Data Quality 
	Life Cycle Impact Analyses (LCIA) 
	Contribution Differences 

	Discussion 
	Conclusions 
	References

